
Appendix B 

Revised Water and Wastewater Feasibility Study 



HydroScience 

Acorn Environmental – Scotts Valley Rancheria 

Water and Wastewater 
Feasibility Study 
Prepared by HydroScience Engineers, Inc. 

November 2024 



THIS PAGE INTENTIONALLY LEFT BLANK 



Scotts Valley Rancheria 
Water and Wastewater Feasibility Study 
November 2024 
Page I 

TABLE OF CONTENTS 
SECTION 1 – Introduction .................................................................................................... 1-1 
1.1 Proposed Project Site Alternatives............................................................................... 1-1 
1.2 Report Organization ..................................................................................................... 1-2 
[...]
during all years including, normal, single-dry, and multiple consecutive dry years. There are no 
shortfalls. 

Table 3-1 and Table 3-2 shows the normal year and single dry year supplies and demands in 5-
year timesteps from 2025 through 2045.  

Table 3-1 Normal Year Water Supply and Demand through 2045 (AFY, UWMP Table 5-2) 

Normal Year 2025 2030 2035 2040 2045 

Supply 35,820 35,823 35,825 38,778 38,780 

Demand 28,111 29,153 30,331 31,888 31,892 

Difference 7,709 6,670 5,494 6,890 6,888 

Table 3-2 Single-Dry Year Water Supply and Demand through 2045 (AFY, UWMP Table 5-2) 

Single Dry Year 2025 2030 2035 2040 2045 

Supply 31,585 31,588 31,590 33,093 33,095 

Demand 29,113 30,207 31,443 33,079 33,083 

Difference 2,472 1,381 147 14 12 

During a normal year the City projects a minimum excess supply of 5,494 AFY in 2035, the lowest 
net difference under normal conditions. In a single dry year, the net supply is reduced to 12 AFY 
by 2045. 

Table 3-3 shows the anticipated annual water supply and demand conditions for the City’s service 
area in five consecutive dry years from 2025 through 2045. Under this analysis, no water 
conservation has been assumed and mild increases have been incorporated from year to year 
out of an abundance of caution, per the UWMP. Under all five-year drought conditions through 
2045 the City is projecting adequate supply to meet demand with no shortfalls.  During the most 
conservative scenario by year 2039 the difference between supply and demand decreases to 21 
AFY. 

www.hydroscience.com 

www.hydroscience.com


Scotts Valley Rancheria 
Water and Wastewater Feasibility Study 
November 2024 
Page 3-3 

Table 3-3 Multi-Dry Year Water Supply and Demand through 2045 (AFY, UWMP Table 5-3) 

2025 2030 2035 2040 2045 

Year 1 Supply 33,526 33,529 33,531 35,034 35,036 

Demand 29,113 30,207 31,443 33,079 33,083 

Difference 4,413 3,322 2,088 1,955 1,953 

Year 2 Supply 32,592 32,595 32,597 34,100 34,102 

Demand 29,263 30,357 31,543 33,080 33,083 

Difference 3,329 2,238 1,054 1,020 1,019 

Year 3 Supply 31,667 31,670 31,672 33,175 33,177 

Demand 29,413 30,507 31,643 33,081 33,083 

Difference 2,254 1,163 29 94 94 

Year 4 Supply 31,769 31,772 31,774 33,277 33,279 

Demand 29,563 30,657 31,743 33,082 33,083 

Difference 2,206 1,115 31 195 196 

Year 5 Supply 31,859 31,862 31,864 33,367 33,369 

Demand 29,713 30,807 31,843 33,083 33,083 

Difference 2,146 1,055 21 284 286 

The highest Project demand alternative (Alternative A) is 322 AFY, which would result in a deficit 
of 310 AFY in a single dry year and a deficit of 301 AFY by 2039 in a multi-dry year condition. 

Under drought conditions, the City would implement actions in accordance with the City’s Water 
Shortage Contingency Plan. Stage 1 (Water Alert) is intended to induce 10% conservation to 
match a 10% shortage condition. This stage would be voluntary and would precede any mandated 
reductions. Stage 2 (Moderate Shortage) would be implemented if Stage 1 restrictions are 
deemed insufficient or if State mandated reductions require further conservation. This would be 
implemented under supply shortage conditions from 10-20%. A Stage 1 action would induce 
potentially over 3,100 AFY of water conservation in either dry year condition.  The estimated 
deficits of up to 309 AFY are well within the 10% margin and is equivalent to less than 1% of total 
demand. 

3.2 Wastewater Handling 

Two options are considered for wastewater handling: a connection to the District’s collection 
system or onsite wastewater treatment. 

3.2.1 Vallejo Flood and Wastewater District Connection 

For this option, the Project collection system would adhere to the District’s Engineering Standards 
(included as Appendix E). The District is responsible for meeting all State Water Resources 
Control Board (SWRCB) standards and requirements related to sewer system management, 
wastewater treatment, and disposal/discharge. 

www.hydroscience.com 

www.hydroscience.com


 

 

 

 

 

 

 

 

 

 

 

 

Scotts Valley Rancheria 
Water and Wastewater Feasibility Study 
November 2024 
Page 3-4 

The District recently finalized their Sanitary Sewer Collection System Master Plan (Sewer Master 
Plan) in August 2023. There are many existing identified deficiencies throughout the collection 
system including areas within the system where the District experiences sanitary sewer overflows 
(SSOs) during wet weather events. The most notable issues identified in the Sewer Master Plan 
are related to the Sears Point Pump Station and Tank; this facility is the largest pump station 
conveying peak flows of 23 MGD with 3.2 MG of storage capacity. The Sewer Master Plan 
explores increasing pipeline capacity to accommodate peak wet weather flows and/or 
rehabilitation and replacement in subbasins where inflow and infiltration (I&I) are excessive. The 
District has invested, and continues to invest, millions of dollars to recapture collection system 
capacity. The Sewer Master Plan acknowledges that while future flows do not create the need 
for additional improvements the District is working with developments to contribute to mitigation 
funding. 

The Sewer Master Plan does not evaluate WWTP capacity and deficiencies. The Vallejo WWTP 
is located at 450 Ryder Street, adjacent to the Mare Island Strait. There is no noted deficiency at 
the District’s WWTP to treat average dry weather flow (ADWF). The WWTP’s dry weather capacity 
is 15.5 MGD and it treats an ADWF of approximately 8 MGD using primary sedimentation, trickling 
filters, short-term aeration, and sodium hypochlorite for disinfection. Solids undergo lime 
stabilization, gravity thickening, and dewatering by belt filter press prior to land application. 
Screenings and grit are transported to a landfill for disposal. Its peak wet weather capacity for 
secondary treatment is 35 MGD. The WWTP has an additional 25 MGD primary treatment 
capacity. Thus the peak wet weather discharge capacity of the blended primary and secondary 
effluent is 60 MGD. According to the District’s National Pollution Discharge Elimination System 
(NPDES) permit, the daily wet weather flow from November 2017 through April 2021 ranged from 
3.9 to 60 MGD, up to the wet weather capacity limit. 

The permit specifically requires the implementation of actions that will reduce blending at the 
WWTP. The actions outlined include projects to reduce I&I and peak wet weather flow. These 
actions to be implemented within the timeframe of the permit (thru March 31, 2028) include: 

• Report Annually on Implementation of 10-Year Sanitary Sewer Capital Improvement Plan 

• Report Annually on Implementation of Storm Drain Master Plan 

• Report Annually on Reducing Inflow and Infiltration Due To Flooding 

• Continue Collection System Rehabilitation and Replacement 

• Continue Implementation of Asset Management Program 

• Continue Updating 10-Year CIP 

• Complete Treatment Plant Master Plan 

• Implement and Revise Ryder Street Storage Basin Standard Operating Procedures 

• Continue and Expand Upper Lateral Program 

• Complete Mare Island Pump Station Replacement and Rehabilitation 

• Complete North Secondary Clarifier Rehabilitation 

• Develop Private Sewer Lateral Inspection Ordinance 

www.hydroscience.com 

www.hydroscience.com


Scotts Valley Rancheria 
Water and Wastewater Feasibility Study 
November 2024 
Page 3-5 

3.2.2 On-Site Wastewater Treatment 

Any new on-site WWTP will be located on Trust lands, constructed by the Tribe, and subject to 
federal standards and regulation. The USEPA does not require or restrict type of onsite reuse of 
treated wastewater. The tribe will ensure the protection of any onsite drinking water sources and 
prevent runoff of recycled water into waterbodies. 

The WWTP will be designed to comply with the effluent quality requirements for tertiary level 
recycled water for unrestricted reuse to allow for use both onsite and offsite. The MBR process, 
which is discussed later in Section 5.2 is capable of meeting these requirements with minimal 
modifications. 

Nitrogen removal will be achieved in the anoxic basin of the MBR process as discussed in Section 
5.2.4. If phosphorus removal is required, the MBR process is well suited to provide for 
phosphorous removal to very low concentrations. Phosphorus removal is enhanced in MBR 
treatment plants by employing one or multiple of the following operational methods: 1) addition of 
a coagulant to the aeration basin, 2) a higher solids retention time in the MBR basins, 3) ensuring 
there is an ample carbon source for the microorganisms, and 4) utilization of a membrane which 
virtually eliminates any particulate phosphorus in the effluent. The method(s) the Tribe will employ 
for phosphorus removal will be determined during the WWTP design phase depending upon 
targeted end use. 

3.2.3 Sludge Disposal 

Sludge (biosolids) produced by the WWTP must also be disposed of in accordance with the 
California Code of Regulations, Water Code, Resource Conservation and Recovery Act, and the 
RWQCB policy. These regulations are commonly referred to as the 40 CFR Part 503 Biosolids 
Rule promulgated by the USEPA. It is anticipated that biosolids produced by the Project WWTP 
will be disposed of to an off-site landfill in accordance with all regulatory requirements. Prior to 
off-site disposal, biosolids will be dewatered. The dewatered sludge, also known as cake, would 
be periodically hauled to a Class III landfill for disposal. The frequency and volume of dewatered 
sludge is typically determined during the design phase of the project as more data is available on 
the source water quality and treatment process. 

3.2.4 Cooling Tower Brine Generation and Disposal 

The flow rate and water quality of brine generation from cooling tower processes is unknown. It 
will ultimately depend on the water chemistry of the makeup water, type/model of the cooling 
system and operation of the cooling system. Disposal sources for brine generation from cooling 
processes generally include off-site disposal or discharge to one or more of the following: 
receiving municipal utility district, surface water bodies, sewer system, ocean outfall, deep well 
injection, incineration, and/or environmental service providers. If disposal to the WWTP is the 
preferred option, further evaluation will be required to determine the maximum limits of 
constituents of concern, expected brine flow rates, expected water quality monitoring parameters, 
cycles of concentration, etc. Further evaluation will be needed to determine the brine generation 
volume and most cost-effective disposal alternative. Similarly for the brine generated from the 
recycled water treatment process (see Section 2.2.3). 

www.hydroscience.com 

www.hydroscience.com


 

 

 

 

 

 

Scotts Valley Rancheria 
Water and Wastewater Feasibility Study 
November 2024 
Page 3-6 

3.3 Recycled Water 

For any alternative involving on-site treatment, it is expected that the WWTP will produce recycled 
water for on-site reuse, which will add to the water quality requirements of the effluent from the 
WWTP. In order to reuse recycled water on non-trust land in California, a Title 22 reclamation 
permit would be required. The RWQCB typically issues this permit in California. However, on trust 
land, the USEPA does not require or restrict the type of reuse. Indian Health Service would 
regulate the use of recycled water on trust lands. For the range of uses considered for this project, 
it is expected that the WWTP would need to produce disinfected tertiary recycled water in 
accordance with Title 22 requirements. Disinfected tertiary recycled water meets the following 
water quality requirements, which are specific to the MBR treatment process expected for the 
Project’s wastewater treatment facility: 

• Has been passed through a microfiltration, ultrafiltration, nanofiltration, or reverse osmosis 
membrane so that the turbidity of the filtered wastewater does not exceed any of the following: 

° 0.2 NTU more than 95 percent of the time within a 24-hour period; and 

° 0.5 NTU at any time. 

• The filtered wastewater has been disinfected by either: 

° A chlorine disinfection process following filtration that provides a CT (the product of total 
chlorine residual and modal contact time measured at the same point) value of not less 
than 450 milligram-minutes per liter at all times with a modal contact time of at least 90 
minutes, based on peak dry weather design flow; or 

° A disinfection process that, when combined with the filtration process, has been 
demonstrated to inactivate and/or remove 99.999 percent of the plaque forming units of 
F-specific bacteriophage MS2, or polio virus in the wastewater. A virus that is at least as 
resistant to disinfection as polio virus may be used for purposes of the demonstration. The 
median concentration of total coliform bacteria measured in the disinfected effluent does 
not exceed an MPN of 2.2 per 100 milliliters utilizing the bacteriological results of the last 
seven days for which analyses have been completed and the number of total coliform 
bacteria does not exceed an MPN of 23 per 100 milliliters in more than one sample in any 
30 day period. No sample shall exceed an MPN of 240 total coliform bacteria per 100 
milliliters. 

In addition to the aforementioned recycled water quality requirements, there are a number of 
operational, use, and reporting restrictions identified in Title 22. However, it is not expected that 
any of these requirements will limit the viability of recycled water reuse on-site, and these 
requirements are typical for any recycled water use application. All uses of recycled water would 
have to be approved by USEPA. As long as disinfected tertiary recycled water is produced, there 
would appear to be no issues associated with this intended use. 

www.hydroscience.com 

www.hydroscience.com


Scotts Valley Rancheria 
Water and Wastewater Feasibility Study 
November 2024 
Page 4-1 

SECTION 4 – WATER FACILITY REQUIREMENTS 

Two water supply options are considered to serve the Project. The first option is via onsite 
groundwater and the second option is thru a municipal connection. Both are described below. 

4.1 Groundwater Supply 

The hydrogeologic assessment did not identify any groundwater wells within a half mile vicinity of 
the project site and no history of pump tests on or near the site were available to speak to the 
availability of groundwater, thus the potential yield is currently unknown. While the available 
capacity is not known, potential facilities are described herein. Water supply facilities described 
in this section are preliminary and should be utilized for planning purposes only. 

4.1.1 Water Production Wells 

The potable water supply system must have a firm reliable supply based on projected water 
demands. Firm capacity is the remaining water supply capacity with the largest single source out 
of service. In a well system, it is generally recommended to have a minimum of two wells available 
for service, so one can be serviced without interrupting the water supply. It is noted that two or 
more groundwater wells may be required to serve the development depending on the available 
capacity of each, which is currently unknown.  The actual well capacity, location, and operating 
strategy would be developed during the design phase.  

Based on the hydrogeologic assessment, the local groundwater conditions are characterized as 
fractured bedrock. A deep test hole would be drilled to determine water bearing capacity within 
the Great Valley Sequence and silica-carbonate rock. Per DWR, the new well will require a 
minimum radius of 50-ft control zone around the well, to protect the source from vandalism, 
tampering, and other possible sources of contamination. As noted previously, the hydrogeologic 
assessment documented historical mercury mining operations near the Project site, one of which 